

Seamless Overlays - 02 Sep 2018



Slip Resistance Classification of New Pedestrian Surfaces - AS4586:2013 Appendix A




Date Tested:	02 Sep 2018
Test Report Number:	0209185
Client Name & Address:	Seamless Overlays - 329 Darebin Road Thornbury VIC 3071
Location of Test :	Sliptest Victoria - 3 Treboryn Court Rowville VIC 3178
Surface / Product Tested :	Quartz Carpet Pore Filled 1-2mm x 1 Coat SAD 33 x 1 Coat Topline Matt
Wet Pendulum Test carried out using :	Slider 96 (4S) Rubber slider
Record ambient temperature (°C)	13
Fixed / Unfixed Test :	No - Tested in the Direction of least Anticipated Slip Resistance
Testing Officer :	Gary Wiltshire

Testing Officer Signature 

Accredited for Compliance with ISO/IEC 17025. The information presented herein and on the Sliptest Report is copyright and is protected by copyright law, any reproduction of this information and test report except in full is prohibited.

Test Results :

	Mean BPN of last 3 swings :	Image of Surface
Test 1	29	
Test 2	28	

	Mean BPN of last 3 swings :	Image of Surface
Test 3	28	
Test 4	30	
Test 5	28	

Mean BPN Slip Resistance Value (SRV)

29

Using Slider 96 (4S) you have achieved a BPN of

P2 = 25 - 34